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Item No. Code No. Description No. Used Remarks

 /

* ALTERNATIVE PARTS

CORDLESS RECIPROCATING SAW CR18DMA

 1  2

 1 371015 HEX. SOCKET BOLT M5  10

 2 379235 UPPER COVER  1

 3 379234 PACKING  1

 4 379230 WEIGHT DAMPER  2

 5 379231 WEIGHT GUIDE  2

 6 959149 STEEL BALL D4.76 (10 PCS.)  28

 7 379233 SLEEVE (B)  1

 8 379229 SPACER  2

 9 379221 METAL PLATE  2

 10 370640 LOW HEAD HEX. SOCKET BOLT M4X8  2

 11 379228 PLUNGER SLEEVE  1

 12 379219 METAL  2

 13 379224 PLUNGER ASS'Y (A)  1 INCLUD.14-22

 14 371368 SPIRAL RETAINING RING D16  1

 15 379227 BLADE HOLDER  1

 16 371380 PIN  1

 17 371381 SLEEVE  1

 18 374951 HOLDER PIN (A)  1

 19 371379 BLADE SPRING  1

 20 379226 BLADE HOLDER COVER  1

 21 371367 RETAINING RING FOR D13 SHAFT  1

 22 379225 PLUNGER SET  1

 23 379223 DUST GUARD  1

 24 379214 O-RING (P-10A)  1

 25 379222 ROLLER HOUSING SET  1

 26 379215 BASE  1

 27 371383 BASE PLATE  1

 28 379768 HEX. SOCKET HD. BOLT (W/FLANGE) M5X8  2

 29 996399 HEX. SOCKET HD. BOLT (W/FLANGE) M5X12  1

 30 379213 GEAR COVER  1

 31 379757 BEARING PLATE  1

 32 931701 BEARING LOCK  2

 33 361193 ROTOR ASS'Y  1 INCLUD.34,35

 34 6000VV BALL BEARING 6000VVCMPS2L  1

 35 607VVC BALL BEARING 607VV  1

 36 379211 FAN GUIDE  1

 37 379212 BB HOLDER  1

 38 379232 COUNTER WEIGHT  1

 39 379220 CONNECTOR  1

 40 379218 GEAR  1

 41 379217 THRUST WASHER  1

 42 379216 DAMPER  1

 43 339250 TAPPING SCREW (W/FLANGE) D4X20  9

 44 NAME PLATE  1

 45 319760 PUSHING BUTTON  1

 46 378777 SPEED CONTROL SWITCH  1

 47 341139 STATOR CONTROLLER ASS'Y  1 INCLUD.46,49

 49 339769 BATTERY TERMINAL  1

 *50 378679 BATTERY BSL 1840M (EUROPE,AUS,NZL)  2 INCLUD.503

 *51 380077 HOUSING (A).(B) SET  1

 STANDARD ACCESSORIES  

 501 CHARGER (MODEL UC 18YFSL)  1

 502 380079 CASE  1



Item No. Code No. Description No. Used Remarks

 /

* ALTERNATIVE PARTS

CORDLESS RECIPROCATING SAW CR18DMA

 2  2

 503 329897 BATTERY COVER  1

 *504 370683 CURVED BLADES NO.141(S)150L P.14(3 PCS.)  1

 505 944458 HEX. BAR WRENCH 4MM  1

 OPTIONAL ACCESSORIES  

 601 378134 GREASE (COSMO GREASE KMC NO.1) 75G  1


